RM-DS-1 User Guide

RIGOL

Kit Overview

The kit is used to mount your DS1000 Series, DS1000CA Series, DS1000E Series, DS1000D Series

Oscilloscope into a standard 19-inch rack.

Kit Parts List

Table 1 Kit Parts List

Name Figure

No.

1-1

1-2

1-3

1-4

1-5

1-6

2-1

2-2

2-3

Qty Part Number Description

Front Panel 1

Support Board 1

Left Plate

Right Plate

1

1

Rear Fixed Belt 1

Rear Fixed

Bracket

1

M4 Screw

M6 Screw

M6 Nut

RM-DS-1-01

RM-DS-1-02

RM-DS-1-03

RM-DS-1-04

RM-DS-1-05

RM-DS-1-06

16 RM-SCREW-01 M4*6 Phil-Slot Pan Head Machine Screw Nail

4 RM-SCREW-02 M6*20 Phil-Slot Pan Head Machine Screw Nail

4 RM-SCREW-03 M6*4 Square Machine Female Screw Contain

Lock Blade

Figure 1: Kit Parts

Installation Guide for RM-DS-1 Rackmount Kit 3

RIGOL

2-1 2-2 2-3

Figure 2: Screw Models

Space Requirements for Installation

Following requirements must be fulfilled by the machine cabinet in which the instrument is mounted.

1. The machine cabinet should be a standard 19-inch.

2. At least 4U spaces (177.8mm) have to be provided by machine cabinet.

3. The depth inside the machine cabinet should not be less than 165mm.

Figure 3: Dimension of Instrument with Rack Adapter Installed

Installation Guide for RM-DS-1 Rackmount Kit 4

Was this manual useful for you? yes no
Thank you for your participation!

* Your assessment is very important for improving the work of artificial intelligence, which forms the content of this project